



Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1		18484A 3	COVER-TBI	1		
2	37	861314A 6	DECAL SET	1	(5.0L)	
2	37	861314A 5	DECAL SET	1	(5.7L)	
3	12	86400	WASHER	1		
4	11	826709109	NUT (1/4-20)	1		
5		806637T 1	FLAME ARRESTOR	1		
6	16	806703	STUD	1		
7	10	805390	SCREW (5/16-18 X 2-1/4 IN.)	3		
8		861189A 1	ADAPTOR ASSEMBLY-TBI	1		
9	27	806640	GASKET	1		2
10	27	807982 1	GASKET	1		2
11	10	861846	SCREW (5/16-18 X 3/4 IN.)	4		
12		861249A 1	MAP SENSOR	1		
13	26	805412	SEAL	1		
14	10	806826	SCREW (#8-32 X 1/4 IN.)	1		
14	10	821579	SCREW (#10-24 X 1/2 IN.)	1		
15		861198	CLIP	1		
16	16	97477A 3	STUD KIT	2		
17	10	806946	BOLT	2		
18	12	861854	WASHER	2		
19		807097T	CONNECTOR	1		
20	12	20084	WASHER	5		
21	11	45592	NUT (5/16-24)	3		
22		806915	SHAFT	1		
23	12	79552	WASHER	1		
24		806916T	PLATE	1		
-	27	861246A98	GASKET SET-ENGINE OVERHAU	1		